PayPal Logo

MG MGB - MGC | Cylinder head MGC

Orientation price list in PDF HERE. Please search by our part number.
Please send your order to email alfa@historic-cars.cz. We will be glad to send you our quotation including the shipping cost.


 
Part No. Description Illustration
click to enlarge
 
Engine Cylinder head MGC
ZK1MGC Cylinder head exchange
required quantities: 1
MD1MGC Head gasket set
required quantities: 1
MD2MGC Head gasket
required quantities: 1
MD3MGC Lower gasket set
required quantities: 1
K3AH Washer for train tap 1/2 x 3/4”
required quantities: 1
SR4-5/8" Screw
required quantities: 7
ZK5MGC Plug
required quantities: 1
MD8MGC Valve cover gasket
required quantities: 1
MD9MGC Manifold gasket
required quantities: 1
ZK09MGB-01 Oil filler cap
required quantities: 1
ZK10MGB Gasket oil filler cap
required quantities: 1
MD11MGC Gasket
required quantities: 1
B12MGC Stud 5/16”
required quantities: 2
MD12MGC O-ring gasket
required quantities: 2
MD13MGC Rear engine mounting plate gasket
required quantities: 1
MD18MGC Oil sump gasket
required quantities: 1
ZK19TR6R Nut, cylinderhead reinforced
required quantities: 16
ZK19ATR6R Washer plain 7/16”
required quantities: 16
MD21AH Washer
required quantities: 5
MD22AH Gasket
required quantities: 2
MD22MGC Gasket side cover front
required quantities: 1
MD23MGC Gasket wather manifold
required quantities: 1
K25MGA-32 Gasket
required quantities: 1
ZK26MGA-08 Plate, blanking
required quantities: 1
ZK26MGC Elbow heater outlet
required quantities: 1
M27MGA-12 Train tap eng block
required quantities: 1
S31AMGB-31 Stud 3/8”
required quantities: 15
FS33 Core plug Ø 1 5/16”
required quantities: 1
M35MGC/L Stud cylinderhead long
required quantities: 7
M35MGC/K Stud cylinderhead short
required quantities: 7
M36AH Nut, cylinderhead
required quantities: 16
ZK40MGB Sticker valve cover “MG”
required quantities: 1
FS42 Core plug Ø 1 5/8”
required quantities: 5
M44MGB-02 Crankshaft oil seal
required quantities: 1
M47MGB Bold main bearing cap (raplaced early stud)
required quantities: 14
M47MGA/TC Blanking plate
required quantities: 1
M48MGA/TC Gasket blanking plate
required quantities: 1
M74VO Copper washer 3/4”
required quantities: 1
M90MGA/TC Drain plug
required quantities: 1
M90MGA/TC-M Drain plug magnetic
required quantities: 1
M113MGC Core plug set
required quantities: 1
M131AH Oil seal, timing cover
required quantities: 1
M707AH Nut bronze 3/8” UNF
required quantities: 15
MD17SPT Universal jointing compound “Marston” 80 ml
required quantities: A/R
MD17ASPT Silicone sealant - black “Hylosil” 200 ml
required quantities: A/R
MÖ/5L Motor oil 20W50, 5 liter container
required quantities: 1
 
Engine mountding
G110MGC Gearbox mounting rubber
required quantities: 2
M121MGC Engine mountding rubber
required quantities: 2
ZDQzZDR